



LABORATORY TEST REPORT

627 Sheridan Boulevard • Lakewood, CO 80214



Front Range Material, Inc.
Specialized Aggregates • Landscape Rock • Mulches

CRAIG BURINGA

14165 West 50th Avenue
Golden, Colorado 80403
www.frontrangematerial.com

Ofc. (303) 425-9992
Cell (303) 960-9996
craig@frontrangematerial.com

REPORT DATE: March 27, 2015
DATE SAMPLED: March 25, 2015
DATE RECEIVED: March 25, 2015
DATE TESTED: March 25-26, 2015

SAMPLED BY:
SOURCE:
SAMPLE DESCRIPTION:

SAMPLE NO.:

GRADATION ANALYSIS - AASHTO T 11 & T 27, ASTM C 117 & C 136

SIEVE SIZE	PERCENT PASSING	
	SAMPLE	SPECIFICATION
4"	100	
3 - 1/2"	85	
3"	71	
2 - 1/2"	43	
2"	9	
1 - 1/2"	1	
1"	0	

REVIEWED BY: _____